Xll. REPAIR PARTS (continued)

S

54



Xll. REPAIR PARTS (continued)

Key [Quantity] Part Number
N Description
0. PVG3 PVG4 PVG5 PVG6 PVG7 PVGS8 PVG9
1. CASTING ASSEMBLY
1 | Section Assembly | 61707031 | 61707041 | 61707051 | 61707061 | 61707071 | 61707081 | 61707091
1A Left End Section 71707001
. (1] [2] [3] [4] [6] [6] [7]
1B | Center Section 71707003 | 71707003 | 71707003 | 71707003 | 71707003 | 71707003 | 71707003
1C | Right End Section 71707002
CoNg [4] [6] [8] [10] [12] [14] [16]
1D | Slip Nipple, #3 806600009 | 806600009 | 806600009 | 806600009 | 806600009 | 806600009 | 806600009
[2] [3] [4] [5] [6] [7] (8]
1E | Flue Gas Baffle 71107002 | 71107002 | 71107002 | 71107002 | 71107002 | 71107002 | 71107002
, ” [2] [2] [2] [2] [2] [2] [2]
1 -
1F | Tie Rod, %" -20 100109-01 | 100108-05 | 100108-07 | 100108-13 | 100108-14 | 100108-15 | 100108-16
1G | Hex Nut, %" -20 [4] 80860407

55



XIl. REPAIR PARTS (continued)

56



Xll. REPAIR PARTS (continued)

Key o [Quantity] Part Number
No. Description
PVG3 PVG4 PVG5 PVG6 PVG7 PVG8 PVG9

2. BASE ASSEMBLY

2A | Base Wrapper 71807031 | 71807041 | 71807051 | 71807061 | 71807071 | 71807081 | 71807091
2B |Base Tray 71807032 | 71807042 | 71807052 | 71807062 | 71807072 | 71807082 | 71807092
2C | Burner Tray Assembly 61807031 | 61807041 | 61807051 | 61807061 | 61807071 | 61807081 | 61807091
2D |Base Front Panel 102705-03 | 102705-04 | 102705-05 | 102705-06 | 102705-07 | 102705-08 | 102705-09
2E | Burner Access Panel 102707-03 [ 102707-04 1 102707-05 [ 102707-06 | 102707-07 | 102707-08 | 102707-09
2F |Cerafelt Gasket 1/2” x 2" 6206002

2G |Cerafelt Gasket 1/2” x 2” 6206002

2H | Base Side Insulation [2] 72007001

2J |Base Rear Insulation 72007031 | 72007041 | 72007051 | 72007061 | 72007071 | 72007081 | 72007091
2K | Base Front Insulation 72007032 | 72007042 | 72007052 | 72007062 | 72007072 | 72007082 | 72007092
2L | Base Leg Assembly [4] 6186001

2M | Self Tapping Screw, 1/4” -20 x 1/2” [18] 80860700

2N | Flame Roll-out Switch 80160044

2P |Sheet Metal Screw, #8 x 3/4” 80860030

2Q |Self Tapping Screw, 10-32 x 3/8” [5] 80860705 [6] 80860705 [7] 80860705

2R gﬁ'gT_a1p§T%j/°£,‘?w Hex Cap, [4] 80860717

57



Xll. REPAIR PARTS (continued)

Key o [Quantity] Part Number
No Description
' PVG3 PVG4 PVG5 PVG6 PVG7 PVG8 PVG9

3. BASE ASSEMBLY
3A | Burner Cover (Natural Gas Only) | 102033-03 | 102033-04 | 102033-05 | 102033-06 | 102033-07 | 102033-08 | 102033-09

3B | Manifold Support Bracket 718070001
3C | Sheet Metal Screw, #8 x 1/2” [2] 80860000
3D | Self Tapping Screw, 10-32 x 3/8” [6] 80860705

58




Xll. REPAIR PARTS (continued)

4D

Key o [Quantity] Part Number
No. Description
PVG3 PVG4 PVG5 PVG6 PVG7 PVG8 PVG9
4. FAN/CANOPY ASSEMBLY
Canopy Assembly - Sea Level 61107031 | 61107041 | 61107051 | 61107061 | 61107071 | 61107081 | 61107091

" Canopy Assembly - High Altitude | 61107032 | 61107042 | 61107052 | 61107062 | 61107072 | 61107082 | 61107092
4B | Cerafelt 9206005

4C | U-Clip [4] 80861512

4D | Sheet Metal Screw, #10 x 1” [4] 808600141

4E | Fan Gasket 8206085

4F | Fan 81161512

4G | Lock Washer, #10 [4] 80860636

4H | Machine Screw, #10-24 x 2-1/2” [4] 808608982

59






Xll. REPAIR PARTS (continued)

[Quantity] Part Number

Key -
NG Description
: PVG3 PVG4 PVG5 PVG6 PVG7 PVGS8 PVG9
5. BURNER ASSEMBLY
Gas Valve (Natural Gas),
Honeywell VR8204P1171 81660282 N/A
Gas Valve (Natural Gas),
Honeywell VR8304P4496 N/A 81660283
5A
Gas Valve (LP Gas),
Honeywell VR8204C3015 81660146 N/A
Gas Valve (LP Gas),
Honeywell VR8304P4280 N/A 81660181
op | Gas Manifold 82207031 | 82207041 | 82207051 | 82207061
% Gas Manifold 82207071 | 82207081 | 82207091
o [4] [6] [8] [10] [12] [14] [16]
sc Burner Orifices - Natural Gas #47 | g55740 | goo710 | 822710 | 822710 | s22710 | s22710 | 822710
o [4] [6] [8] [10] [12] [14] [16]
Burner Orifices - LP Gas #56 822707 | 822707 | 822707 | 822707 | 822707 | 822707 | 822707
Pilot Assembly - Natural Gas 103704-01
5D
Pilot Assembly - LP Gas 103705-01
5E | Burner w/ Pilot Bracket 100147-01
- [3] [5] [7] [9] [11] [13] [19]
5F | Main Burner 100146-01 | 100146-01 | 100146-01 | 100146-01 | 100146-01 | 100146-01 | 100146-01
5G | Pilot Tubing 8236122
5H | Self Tapping Screw, 4 - 20 x %" [6] 80860700
5J | Ground Wire Assembly 103776-01

61




Xll. REPAIR PARTS (continued)
/ r ~.
Ges I
AY
~— .
=
(MOUNTED IN CASTING)
%
6D
Key o [Quantity] Part Number
N Description
0. PVG3 PVG4 PVG5 PVG6 PVG7 PVG8 PVG9
6. CONTROL PANEL ASSEMBLY
Limit Rated Temperature Sensor, 127,
6A | Honeywell 50001464-001 103195-01
6B | Transformer, Honeywell AT140B1297 102516-01
Boiler Control, Induced Draft,
6C | Honeywell S9361A2075 103661-01
6D | Control Panel 103727-01
6E | Temperature Sensor Clip 102422-01
Differential Pressure Switch
Sea Level 0’ - 4,999’ (Natural Gas) 104576-01 | 104575-01 104730-01
o P Switch 80160762 | 80160761
ifferential Pressure Switc!
Sea Level 0’ - 4.999' (LP Gas) 80160761 | 80160760 | 80160759 80160760
6F |Differential Pressure Switch
High Altitude 4,999’ - 10,000’ 104804-01 80160959 104804-01
(Natural Gas)
Differential Pressure Switch
High Altitude 4,999’ - 10,000 (LP Gas) 104804-01 104802-01
6G |Junction Box4” x4” x 1%%” 8136259
6H | Junction Box Cover 8136180
2" Immersion Well,
6 |Honeywell 123869A 80160456

62




Xll. REPAIR PARTS (continued)
~ O
~
~
~
.
~
P
I/ \/
Key . [Quantity] Part Number
Description

No. PvG3 | PvG4 | PvGs | pPvGe | pPvG7 | pPvGs | PVG9Y
7. JACKET PARTS

TA Left Side Panel 60407002

7B Right Side Panel 60407001

7C Rear Panel 60407033 | 60407043 | 60407053 | 60407063 | 60407073 | 60407083 | 60407093
7D Vestibule Panel 60407034 | 60407044 | 60407054 | 60407064 | 60407074 | 60407084 | 60407094
TE Top Panel 60407032 | 60407042 | 60407052 | 60407062 | 60407072 | 60407082 | 60407092
7F Front Door 104148-03 | 104148-04 | 104148-05 | 104148-06 | 104148-07 | 104148-08 | 104148-09
7G Handle 8056184

7H | Door Clip [2] 7041921

7J Bushing 8136048

63



Xll. REPAIR PARTS (continued)

L0704 UL

(3"DIAMETER) (4" DIAMETER)

Key o [Quantity] Part Number
No. Description
PVG3 | PVG4 | PVG5 | PVG6 | PVG7 | PVG8 | PVGY
8. MISCELLANEOUS PARTS CARTON
8A | Water Manifold 80607001
8B | Temperature/Pressure Gauge 100282-01
8C | Circulator Wiring Harness 6130701
8D | Safety Relief Valve 81660363
8E | Boiler Drain Valve 806603061
8F | Vent Terminal 8110701 N/A
8G | Vent Connector 8110703 8110704
8H | Vent Tee AL294C, 3” N/A 8116310 N/A
8J | Vent Tee AL294C, 4~ N/A 8116313
Taco 007 8056170
Grundfos UPS15-58FC Kit 102805-02
o Grundfos Alpha Circulator 104935-01
Bell & Gosset NRF-22 Circulator and Gaskets Kit 8056174

64




